O O - Promotion of Renewable Energies for Water
PRODES Production through Desalination

www.prodes-project.org

Guidelines for the regulation of desalination
Deliverable 6.2

Intelligent Energy | ::



This publication has been produced as part of the ProDes project. The logos of the partners
cooperating in this project are shown below and further information about them and the project is
available on www.prodes-project.org

This report has been based on the work of Ms Franziska Just, who carried out this study in part
fulfilment of the requirements for the award of the degree of Master of Science in Renewable
Energy & Resource Management from the University of Glamorgan. The supervisors of the thesis
[...]
the ADU-RES project: Algeria, Greece, Jordan, Morocco, Spain, Tunisia (ADU-RES 7.2 2006), as well as
currently the ProDes project (Greece, Portugal, Italy, Spain, (ProDes 6.1 2010). It is expected that
their conclusions will contribute to the development of guidelines. However, for each case the legal
and policy frameworks as well as the environmental and water supply situations will have to be
analysed specifically, the various actors in the water and energy sectors identified and the respective
legislation tailored to match these.

Besides updating their Guidelines on Drinking Water Quality regarding aspects of desalination, the
WHO supports the International Network on Small Community Water Supply Management, which
promotes the "achievement of substantive and sustainable improvements to the safety of small
community water supplies around the world, particularly in rural areas" (WHO 2009b, p. 1). One of
the Network's objectives ties in with this project, namely the development of internationally
recognised general guidance on the management of small community water supply, at the same
time the attempt to identify country-specific workable solutions.

To establish a base for guideline creation, in the following, health, environmental and administrative
implications are analysed, which apply to RE-Desalination projects virtually regardless of the
country-specific policy framework.



2. Health aspects related to the quality of desalinated drinking water

Producing and delivering potable water that meets health and safety quality specifications should be
the priority of any drinking water system. To achieve this, the World Health Organization (WHO) has
developed the Guidelines for Drinking Water Quality (GDWQ) (WHO, 2008) along with various
related technical and guidance documents (Fawell et al. 2010). The WHO guidelines are recognised
internationally and apply to both, traditional and unconventional drinking water production
technologies, such as desalination. The characteristics of desalinated water and the issues arising
from abstraction from non-typical water sources and utilisation of different production technologies,
however, may not be covered entirely by the existing GDWQ and require a broader range of aspects
to be addressed including potential chemical and microbial contamination (WHO 2007, Cotruvo and
Abouzaid 2010, Cotruvo 2006, Fawell et al. 2010).

The WHO has included desalination as a topic in the rolling revision of the WHO Guidelines for
Drinking-water Quality (WHO 2010) and gives direction on the application of the Guidelines in
specific circumstances such as desalination (WHO 2008a). The need for providing more detailed
guidance on the production and use of desalinated water for potable purposes in order to protect
both, public health and the environment, had been identified. A specific guidance document
supporting the GDWQ has been developed addressing the health and environmental aspects
applicable to desalination for a safe drinking-water supply (WHO 2007).

Besides source water quality and unconventional treatment technologies, some aspects, which are
specific to desalinated potable water are aesthetics and water stability, which are linked to the use
of blending waters for stabilisation and replenishment with nutritionally desirable components.
Furthermore, some chemicals and materials used in the desalination process are different from
those used for conventional water production and distribution (WHO 2007, Cotruvo and Abouzaid
2010). Following a categorisation of drinking water production into the three sections source water,
treatment technology and distribution system the respective impacts on the quality of the water
delivered to the end-user will be analysed in the following.

2.1 Source water-related health aspects

When examining the potential impacts of source water for desalination processes on public health
there are several factors to be considered. A key concern is the range of total dissolved solids (TDS)
of saline water, which extends from about 5,000 mg/litre to 40,000 mg/litre, with high
concentrations of particular ions, such as sodium, calcium, magnesium, bromide, iodide, sulphate
and chloride. Furthermore, the type of total organic carbon (TOC), an often higher potential for
petroleum contamination and finally, different microbial pollutants are present in seawater
sources (WHO 2007, Cotruvo and Abouzaid 2010).

Though seawater and feed water from deep brackish aquifers generally contain less pollutants than
most surface waters (rivers, lakes or estuaries) in urban regions (WHO 2007), they do have unique

10



hazards not encountered in freshwater systems. These include diverse harmful algal events
associated with toxin-producing micro- and macro-algae and cyanobacteria; certain free-living
bacteria; and some chemicals, such as boron and bromide that are more abundant in seawater
(WHO 2008, Payment et al. 2010). In the same way as fresh water, saltwater can also be home to a
variety of pathogens, such as bacteria, viruses and protozoa, of natural origin or from wastewater or
waste discharges, which are to be addressed by adequate treatment including a sufficient extent of
disinfection to be added to the desalination processes (WHO 2007, Cotruvo and Abouzaid 2010).

In areas where seawater desalination is practiced, water temperatures above 15°C occur frequently,
thus, on the one hand, anthropogenic pathogens are likely to be reduced due to a higher activity of
indigenous protozoa which use certain pathogens as a food source. Moreover, higher decay rates of
most enteric bacteria in saline water are an advantage. However, on the other hand, currents and
waves can carry pathogens over long distances. Health risks from natural bacterical pathogens and
toxin-producing algae vary over the year due to increased productivity in warmer water during the
summer months, which usually also contains more nutrients. Moreover, fluctuating discharges from
wastewater plants lead to variable levels of nutrients (Payment et al. 2010).

Contamination of the product water can best be avoided by prevention of source water
contamination. For that reason, an assessment of potential continuous or intermittent pollutant
sources in the vicinity of intake locations (Fawell et al. 2010). as well as a complete source water
analysis at potential intake sites is recommended to minimise contamination risks (WHO 2007). This
should include a thorough examination of the raw water’s physical, microbial and chemical
characteristics, meteorological and oceanographic data, and marine biology, taking into
consideration seasonal variations. It is critical that the analysis also considers factors that will impact
the plant's operation, such as water temperature, total dissolved solids (TDS), total suspended solids
(TSS), total organic carbon (TOC) and components with membrane scaling potential, which include
calcium, magnesium and silica (Voutchkov et al. 2010, WHO 2007).

Raw water collected using brackish ground water wells is generally of better quality in terms of
solids, oils and grease, as well as natural organic and pathogen contamination and marine
microorganisms, as compared to open seawater intakes due to the effect of soil infiltration, provided
the soil substrate is suitable and not too porous (Voutchkov et al. 2010, Payment et al. 2010).
However, anthropogenic pollutants, such as dioxins, petroleum products, pesticides,
pharmaceuticals, and leachates from industrial facilities could contaminate source water aquifers
rendering them unacceptable for drinking water production if highly sophisticated treatment
processes are not used (WHO 2007, Voutchkov et al. 2010).

In general, when tapping into subsurface water sources, hydro-geological assessments should be
conducted to identify ways to avoid damage to freshwater aquifers (Voutchkov et al. 2010, WHO
2007). For well intakes, for instance, the sustainability of the aquifer with regards to the required
volume of drinking water has to be considered, with a guideline for the appropriate daily intake
being maximum 20,000 m® (WHO 2007, Voutchkov et al. 2010). The capacities of RE-Desalination
plants operational today stay significantly below this volume (mostly below 100 m3/d), with wind-

11



driven RO with a capacity of 2,000 to 5,000 m3/day being the largest plants currently available on the
market (Kaufler, J., Director of Synlift Systems, personal communication, 6 September 2010).

2.2 Process-related health aspects

Health issues from the desalination procedure could generally arise from pre-treatment actions,
from the actual desalination process and from post-treatment, mainly due to formation of
disinfection by-products and blending with source waters for remineralisation (WHO 2007).

2.2.1 Pre-treatment-related health aspects

The sources of concern for public health from pre-treatment options in desalination plants are the
chemicals added and the by-products formed during the conditioning procedure, including biocides,
coagulation and flocculation agents and scale inhibitors, with the potential that these are
transmitted to the product water. Source water quality will determine the amount and type of pre-
treatment as will the type of desalination process. In all cases, the chemicals used for pre-treatment
should be food-grade and of high quality, i.e. have only the lowest levels of impurities (WHO 2007,
Voutchkov et al. 2010).

2.2.1.1 Distillation process

Between distillation processes and membrane processes for desalination, the former is more robust,
thus the extent of pre-treatment required is smaller. Scaling and corrosion reduce the efficiency of
thermal processes, therefore, after removing oil, grease and grit from the source water, feed water
to the distillation process is usually conditioned with scale inhibitor chemicals (Voutchkov 2010). As
with every chemical used for drinking water production, adequate dosing control is important since
these can be adversely affect human health if ingested in too high doses (Téllez et al. 2009).
Corrosion is usually controlled by reducing corrosive gases through acidification (CO,) or by addition
of an oxygen scavenger (O,) (National Research Council 2008), which are chemicals generally
recognised as non-toxic that are even used for food production (sodium bisulphate) (US FDA 2009)
and as fortifying supplements (ferrous sulphate) (WHO 2006).

2.2.1.2 Membrane processes

Given that membrane desalination, in particular reverse osmosis, is sensitive to fouling, pre-
treatment is generally more extensive to ensure efficiency of the process. Continuous chlorination
leads to high levels of disinfection by-products and is thus not advisable, in particular if the source
water has high concentration of organic material. Intermittent chlorination is recommended instead

12



(Voutchkov et al. 2010). Another potential source of concern comes from using a chloramination
process, which creates both chloramines and bromamines. Chloramines do not damage SWRO
membranes, however, bromamines with their much higher oxidation potential are likely to cause a
loss of membrane integrity, which impacts on the quality of the permeate water. Using chlorine or
chlorine dioxide with subsequent dechlorination should therefore be the preferred means to
manage bio-fouling in reverse osmosis systems (Voutchkov et al. 2010).

Chemicals used as coagulation and flocculation agents in the pre-treatment are the same as applied
during conventional drinking water production and are generally considered as safe to use for
drinking water production. In addition, the membrane treatment process will remove residual
concentrations during the desalination process (Voutchkov 2010).

2.2.2 Desalination process-related health aspects

Desalination is fundamentally about removing impurities, namely inorganic salts, from a saline water
source, thus efficient desalination processes will leave only trace quantities in distillation processes
and low levels of some sodium chloride and bromide in reverse osmosis treatment, which are not
harmful to consumers (Fawell et al. 2010). As those desalination processes, which are the most
frequently employed, are so thorough at removing detrimental microorganisms and chemical
compounds, they can technically be utilised in single-stage operations with merely a low level of
residual disinfectant. However, health risks could arise from even short-term failures during
operation. For this reason, greater assurance that finished water quality is at its highest levels can be
achieved by using multiple barriers, on-line process monitoring and management as well as source
water quality monitoring, especially for blending waters (WHO 2008, Payment et al. 2010).

2.2.2.1 Thermal/ distillation processes

Though the evaporation process in thermal desalination plants produces a distillate with a very high
purity, a potential for health risks from these types of processes exists. If volatile organic
compounds, such as some petroleum chemicals from to spills and other contamination, are present
in the source water and no venting or pre-treatment is used, there is the possibility that they are
distilled and thus transmitted to the product water. (WHO 2007, Voutchkov et al. 2010, Cotruvo and
Abouzaid 2010, Kutty et al. 1995).

Another problem could be the inactivation of pathogenic organisms. Traditionally, thermal
distillation took place at high enough temperatures (around the boiling point of water) to kill off
most pathogens. However, a number of thermal desalination systems in use today, reduce the
pressure in successive chambers to achieve lower boiling points, which in turn enables the
exploitation of water temperatures as low as 50° to 60°C. Though a range of pathogens are still likely
to be inactivated at temperatures in the 63°C (30 minutes) to 72°C (16 seconds) range, spores and a
number of viruses will survive these temperatures, some of them posing a risk to the water
consumers (WHO 2007).

13



A further possible source of health concern is from organic chemicals that naturally occur in source
waters, such as humic and fulvic acids or algae and seaweeds. While some merely affect
aesthetically the odour of the finished water, others , for instance cyanobacteria and dinoflagellates,
can form a range of toxins. Overall, however, distillation processes are efficient in controlling these
compounds, which are usually of sufficiently high molecular weight and low volatility to prevent a
transmission into the distillate (Fawell et al. 2010). Source water analysis prior to development of a
desalination plant is again the safest solution.

2.2.2.2 Membrane processes

Natural organic chemicals as well as toxic molecules from algal bloom and seaweed growth are
generally of a size that is removed by reverse osmosis membranes as well (Fawell et al. 2010).
Reverse osmosis is currently the most common membrane desalination system, therefore this
section focuses on health issues arising in the RO membrane process. Electrodialysis systems, for
instance, do not provide pathogen reduction (WHO 2007, Voutchkov et al. 2010).

Besides rejecting inorganic salts efficiently, reverse osmosis membranes are able to remove a range
of undesirable microorganisms, for instance typically 4logs of removal for Giardia and
Cryptosporidium, other pathogens and larger viruses, as well as other organic molecules, such as
most petroleum-related molecules, larger than about 0.027 nm. Most anthropogenic contaminants
originating from pharmaceuticals or cosmetics are in fact more effectively removed by RO than by
conventional water treatment trains (Voutchkov et al. 2010). Significant amounts of disinfection by-
products are often formed during the pre-treatment process, most of which are rejected by RO
membranes. However, some small solvent molecules such as trihalomethanes, which have
demonstrated carcinogenic activity in certain mixtures (Pereira 2000, WHO 2004), may pass through
(WHO 2007).
